
 
 
 
 
 

A WATER QUALITY ASSESSMENT OF THE OCCOQUAN RESERVOIR AND 
ITS TRIBUTARY WATERSHED: 1973-2002 

 
 
 
 

Amelie C. Van Den Bos 
 
 

Thesis submitted to the Graduate Faculty of the Virginia Polytechnic Institute and 
State University in partial fulfillment of the requirements for the degree of  

 
Master of Science 

in 
Environmental Engineering 

 
 
 
 
 
 
 
 

Committee: 
Dr. Thomas J. Grizzard (Chair) 

Dr. Adil N. Godrej 
Dr. Charles B. Bott 

 
 
 
 

July 2003 
 

Falls Church, Virginia 
 
 
 
 

Keywords: Water quality, eutrophication, reclaimed water, potable water reuse, Occoquan, 
reservoir management 

 
 

Copyright 2003, Amelie C. Van Den Bos 



 

A WATER QUALITY ASSESSMENT OF THE OCCOQUAN RESERVOIR AND 
[...]
of the watershed tributaries emerged as a subject recommended for further study and 
consideration. (NMOWTF, 2003) 
 
This report will discuss tributary water quality as well as other salient topics such as the 
effects of drought on water quality and lessons learned in planned indirect potable reuse.  In 
the interest of setting a background for discussion, the following sections provide an 
overview of the Occoquan Watershed and descriptions of relevant studies on the subjects 
outlined above.  

 
Site Description 

 
The Occoquan Watershed is located in the Northern Virginia suburbs of Washington, DC, 
and drains a total of 570 square miles (mi.2) at the high dam.  Figure 1-1 shows the watershed 
location and principal features.  The reservoir has two principal tributaries, Bull Run and 
Occoquan Creek.  Bull Run drains a rapidly urbanizing sub-basin (185 mi.2), whereas 
Occoquan Creek drains a predominantly agricultural sub-basin (343 mi.2) (OWML, 1997).  
About eight miles downstream from the Occoquan High Dam, the Occoquan River enters 
the Potomac River. 



 

1-2

 
Figure 1-1. Occoquan Watershed 2000 Land Use and Monitoring Stations (Source: Northern Virginia Regional Commission) 



 1-3

The Occoquan Watershed is located in the Piedmont Province, a physiographic region used 
by the U. S. Geological Survey (USGS).  This region is characterized as an upland area with 
low to moderate slopes.  The elevation in the western part of the region may be anywhere 
between 600 and 1,000 feet (ft.), diminishing to about 250 ft. at the fall line in the east. 
(College of William & Mary Department of Geology, 1999)  Hard, crystalline igneous and 
metamorphic formations dominate the region with some areas of sedimentary rocks, with 
sapprolite deposits overlying the bedrock (VDEQ, 2003).  Agriculture is the major land use, 
although urban areas are also significant (Miller et al., 1997).   
 
The Occoquan watershed includes parts of four counties (Loudoun, Fairfax, Prince William, 
and Fauquier) and the entire land area of the Cities of Manassas and Manassas Park.  There 
are several thousand acres of parks along the Fairfax County shoreline of the Occoquan-Bull 
Run Stream Valley.  This parkland serves conservation and recreation uses, but also acts as a 
buffer to protect water quality from surface runoff. (NMOWTF, 2003) 
 
The Occoquan Reservoir performs several functions.  It is a natural water treatment 
system and serves as a public water supply system for parts of Fairfax, Prince William, 
and Loudoun Counties, and the city of Alexandria.  In addition, the watershed supports 
low-density residential development as well as agricultural, commercial, and industrial 
uses.  The reservoir provides recreational opportunities and is also an important wildlife 
habitat.  Lastly, the reservoir protects the water quality of the Potomac River and the 
Chesapeake Bay by trapping sediment and nutrients. (NMOWTF, 2003)  A summary of 
the pertinent characteristics of the Occoquan Watershed and Reservoir is shown in Table 
1-1.  
 
Table 1-1. Summary of Occoquan Watershed and Reservoir Characteristics 
Watershed Characteristic Value and Units of Expression  Source  
Drainage area   570 mi.2 (1,470 km2)   OWML, 1997 
Average annual precipitation 39.9 inches (1,013 mm)  OWML, 2002b 
Human population  363,000    NVRC, 2000 
Forested and idle land  52%      NVRC, 2000 
Agricultural land  13%     NVRC, 2000 
Pasture    10%     NVRC, 2000 
Urban    25%      NVRC, 2000 
 
Reservoir Characteristic Value and Units of Expression  Source 
Volume   8.3 billion gallons (31.4 billion liters) OWML, 2000 
Surface Area   1,522 acres (616 ha)   OWML, 2000 
Length    14 mi. (22.5 km)   Grizzard, 2001 
Mean Depth   16.7 ft. (5 m)    calculated 
Maximum Depth  65 ft. (20 m)    Grizzard, 2001 
Maximum Width   900 ft. (275 m)    Grizzard, 2001 
Natural Safe Yield  65 mgd (250,000 m3/d)  Grizzard, 2001 
Reclaimed water inflow 24 mgd (91,000 m3/d)   UOSA, 2002 
Average inflow   422 mgd (1,600,000 m3/d)  OWML, 2002a 
Dam Height   122 ft. (37.2 m) above mean sea level OWML, 1997  
Hydraulic Residence Time 19.6 days    calculated 



 1-4

 
Occoquan History 

 
Originally the home of the Dogue Indians who named it, Occoquan means “at the end of 
the water” (Prince William County/Manassas Convention and Visitor’s Bureau, 2003).  
Developing over the years from a rural community into a metropolitan suburb within easy 
commuting distance from Washington, DC, the Occoquan Watershed has become 
increasingly populated and has consequently faced growing water demands.  In response to 
the mounting water supply needs in northern Virginia, the high dam on the Occoquan River 
was constructed by the Alexandria Water Company in 1957 (NMOWTF, 2003).   
 
Since the end of World War II, the Washington, DC area has experienced tremendous 
population growth.  As a consequence of this urbanization, by the late 1960’s the Occoquan 
was exhibiting signs of advanced cultural eutrophication, such as algal blooms (including 
cyanobacteria), periodic fish kills, and taste and odor problems. (OWML, 1997)  In a study 
commissioned by the Virginia State Water Control Board (VSWCB), the primary cause of 
the eutrophication was found to be eleven publicly owned treatment works (POTWs) that 
were discharging an average of three million gallons per day of secondary-treated effluent 
into the Occoquan and its tributary streams.  The average inorganic phosphorus and 
nitrogen concentrations of the effluent were reported as 11.7 milligrams per liter (mg/L) and 
19.0 mg/L, respectively. (Metcalf and Eddy, Inc., 1970)  
 
The study confirmed that the reservoir was highly eutrophic during summer low-flow 
periods.  In particular, the presence of cyanobacterial species Anabaena, Microcystis, and 
Aphanizomenon, was problematic with regard to the use of the reservoir as a public water 
supply source because some cyanobacteria can produce toxins harmful to human health.  
Agricultural runoff during summer storm events was also suspected to be a major 
contributor to water quality problems.  Conditions in the reservoir were predicted to 
deteriorate with increasing nutrient loads in wastewater from future population growth.  In 
their conclusions, the authors of the study proposed three options for managing water 
quality in the Occoquan Watershed in order to maintain the reservoir as a viable raw water 
source:  

1) export of the wastewaters for discharge elsewhere,  
2) adoption of regional advanced wastewater treatment methods, export of water for 

direct potable reuse, and limitation of population, and  
3) limitation of population and application of advanced wastewater treatment methods 

(limiting inorganic phosphorus and nitrogen concentrations to 0.02 mg/L and 0.35 
mg/L, respectively) to improve reservoir water quality. (Metcalf and Eddy, Inc., 
1970)   

 
In 1971, following the Occoquan Reservoir study, the VSWCB adopted a modification of 
the third option presented above to provide a sustainable, high quality water supply in the 
watershed.  The management plan was described in A Policy for Waste Treatment and Water 
Quality Management in the Occoquan Watershed (VSWCB, 1971).  The centerpiece of what 
became known as the Occoquan Policy was a plan to preserve the Occoquan Reservoir by 
requiring the construction of an advanced wastewater treatment plant that would take 
extraordinary measures for highly reliable and highly efficient removal of particulates, 
organics, nutrients, and pathogens.  The Upper Occoquan Sewage Authority (UOSA) was 



 1-5

formed by four member jurisdictions for this purpose, and construction of this facility 
eliminated most of the water quality problems associated with point source discharges in the 
watershed.  The Occoquan Policy also required the establishment of the Occoquan Watershed 
Monitoring Program, which was to set up and carry out a permanent water sampling and 
analysis regimen for Bull Run, Occoquan Creek, and the reservoir. (VSWCB, 1971) 
 
The Occoquan Reservoir Study also emphasized the importance of nonpoint source 
controls, especially for agricultural runoff.  Later, it became apparent that urban runoff was 
also impacting water quality.  In 1982, in recognition of the need to reduce erosion and 
nonpoint pollution from urban areas, Fairfax County commissioned a study to evaluate 
reduction of development density as a water quality management tool.  This study 
recommended restricting development to well-defined areas and led to the downzoning of 
41,000 acres of watershed land to one dwelling per five acres. (Fairfax County Office of 
Comprehensive Planning, 1982) 
 

Upper Occoquan Sewage Authority 
 
Construction of the UOSA water reclamation facility began in 1974, and operations began in 
1978.  Serving a 240 mi.2 area, the UOSA plant began operations with a rated capacity of 7.5 
million gallons per day (mgd), and has since expanded to a capacity of 32 mgd in 2003.  
Currently UOSA reclaims mostly domestic wastewater with a small percentage of industrial 
discharge components.  Because of its success in water reclamation and increasing demand 
for potable water, UOSA’s capacity is currently being expanded to 54 mgd.  The Virginia 
Department of Health, Virginia Department of Environmental Quality, local governments, 
and the Fairfax County Water Authority supported this expansion, which should be 
completed by 2004. (Mahieu, 2003) 
 
Figure 1-2 depicts the conventional and advanced wastewater treatment processes at UOSA.  
The water reclamation plant includes a conventional (except for the nitrification mode of 
operation) primary-secondary treatment system followed by advanced waste treatment 
processes including lime precipitation, two stage-recarbonation with intermediate settling, 
multimedia filtration, granular activated carbon adsorption, post carbon filtration, 
chlorination and dechlorination. 
 
UOSA performance reliability is enhanced with a number of fail-safe features.  Every major 
electrical and mechanical system at UOSA has a backup system.  There are three sources of 
electrical power for the plant and pumping stations, and one source from on-site generation.  
In case of emergency or treatment plant or collection system failure, there is approximately 
138 million gallons of rated storage capacity at emergency retention ponds in the plant and 
pumping stations (Mahieu, 2003).  Most operations are controlled by computer, and 
continuously monitored by a distributed control system. (WEF and AWWA, 1998) 



 

1-6

Multi-media
Filtration Upflow Granular

Carbon Contact

Post-Carbon
Filtration and
 Ion Exchange

Chlorine
Contact Final

Effluent
Reservoir

Emergency
Retention

Ponds

Ballast
Ponds

Preliminary
Treatment

Primary Clarification
Suspended Growth
Biological Process Secondary Clarification

Rapid Mix &
Flocculation

Lime AdditionChemical
 Clarification

First Stage
Recarbonation

Bull Run

Recarbonation
 Clarification

Advanced
Treatment

Conventional
Treatment

 
Figure 1-2. Schematic of Upper Occoquan Sewage Authority Water Reclamation Facility Processes (Source: UOSA) 

 



 1-7

Because Occoquan Reservoir productivity is primarily dependent on phosphorus 
concentration (Metcalf and Eddy, Inc., 1970), UOSA is not required to remove nitrogen.  
Instead, secondary treatment via activated sludge is designed to promote complete 
nitrification.  The resulting presence of nitrate in the UOSA effluent is desirable because 
nitrate mitigates the release of phosphorus from the reservoir sediment during the periods of 
temperature stratification.  This strategy is explained in greater detail later in the Literature 
Review.   
 
Nitrification also reduces the alkalinity of the wastewater, leading to a 50% reduction in the 
lime (Ca(OH)2) required to raise the pH of the water above 10.5, which is necessary to 
achieve phosphorus removal. (WEF and AWWA, 1998) The use of less lime results in 
reduced carbon dioxide required to lower the pH back to neutral during the recarbonation 
process, and also results in dramatic decreases in chemical sludge production.  
 
By-product recovery from treatment operations increases operational efficiency at UOSA, in 
particular for digestion products, which may be put to profitable use.  Dewatered digested 
sludge is used as a soil amendment, mainly for turf grass establishment.  Digestion gases 
(about 70% methane and 30% carbon dioxide) are used to fuel plant boilers, which heat the 
digesters and plant buildings.  Recovered carbon dioxide is also used in the two-stage 
recarbonation process to lower the pH of the chemical precipitation discharge. (WEF and 
AWWA, 1998)   
 
The chemical treatment system achieves 99% removal of phosphorus, and substantial 
reductions in viruses, bacteria, protozoa, organics, metals, and suspended solids.  The 
remaining particulate matter is removed by multimedia pressure filtration, resulting in further 
reduction of organics and phosphorus, and an average suspended solids concentration of 0.3 
mg/L and turbidity less than 0.3 nephelometric turbidity units (NTU).  Filter effluent is 
treated by activated carbon adsorption in contactors with a 30-minute empty bed detention 
time. (WEF and AWWA, 1998)  An upflow contact scheme results in loss of some activated 
carbon, which is subsequently removed in the post-carbon filtration step.  Chlorination 
serves to disinfect the effluent, and dechlorination removes any remaining chlorine before 
discharge. (Mahieu, 2003) 
 
UOSA discharges its reclaimed water into Bull Run, about 6 mi. above the headwaters of the 
Occoquan Reservoir and 20 mi. above the water supply intake.  Over the period of its 
operation, 1978 to 2002, reclaimed water from UOSA has comprised approximately 4% of 
the total reservoir inflow.  However, in the five year dry period from 1997 to 2002, the 
UOSA flow of about 24 mgd constituted approximately 7.6% of the average annual 
streamflow in the watershed.  On a daily basis, during drought conditions, UOSA discharge 
can supply up to 90% of the water entering the reservoir. 
 
UOSA provides wholesale wastewater treatment and water reclamation to the western 
portions of the Counties of Fairfax and Prince William and to the Cities of Manassas and 
Manassas Park.  The Authority currently has three permitted industrial users (two semi-
conductor industries and one metal-plating facility), comprising less than 5% of the total 
flow received by the plant.  Metals present in the UOSA influent include chromium, copper, 
lead, molybdenum, nickel, selenium, and zinc.  These metals are generally removed to non-
quantifiable levels in the final reclaimed water discharge. (Mahieu, 2003) 



 1-8

 
Treatment costs at UOSA are paid for by its four member jurisdictions at a rate of $1.68 per 
1,000 gallons (for fiscal year 2003), but this is not surprising given the complexity and 
sophistication of the treatment process.  This cost covers basic operation and maintenance, 
but does not include the cost of upgrades, major repairs, or debt service, which are covered 
under a separate fund. (Mahieu, 2003) 
 
The treatment requirements for the UOSA advanced water reclamation process result in the 
production of a much higher quality discharge than required of most wastewater treatment 
facilities.  This superior level of treatment is the foundation for the successful indirect 
surface water reuse system in the Occoquan Reservoir today.  Both treatment limits and 
reuse aspects of the Occoquan Reservoir system will be discussed more extensively in the 
Literature Review. 
 

Occoquan Watershed Monitoring Program 
 
The Occoquan Watershed Monitoring Program is another result of the VSWCB’s Occoquan 
Policy, which established the special conditions that allow for the long-term management of 
the reservoir (VSWCB, 1971).  The Occoquan Watershed Monitoring Laboratory (OWML) 
was established by the Virginia Polytechnic Institute and State University Department of 
Civil and Environmental Engineering, and has played a key role in the Monitoring Program, 
maintaining an extensive database of water quality information which is used to support 
watershed management decision-making. (OWML, 1997) 
 
Funded by the cities, counties, and agencies that discharge wastewater to the watershed or 
use the reservoir for water supply, OWML monitors and maintains four reservoir sampling 
stations, nine stream gaging and sampling stations, and a number of rain gages throughout 
the watershed.  OWML is also responsible for analysis and computation of loading rates of 
chemical constituents during baseflow and storm events. (OWML, 1997) 
 

Fairfax County Water Authority 
 

Indirect reuse of treated wastewater by Fairfax County Water Authority (FCWA) has made 
the Occoquan Reservoir system the largest and most successful surface water reclamation 
project for indirect potable reuse in the U.S.  The Occoquan Reservoir supplies raw water 
for the Occoquan, Old Lorton, and New Lorton Water Treatment Plants, whose nominal 
combined treatment capacity is 111 mgd.  In 1999, the Occoquan plants produced an 
average of 57 mgd.  Along with an average of 85.4 mgd of water from the Corbalis Plant on 
the Potomac River, FCWA produces an average of 142.4 mgd (1999) of drinking water for 
about 1.2 million people in northern Virginia. (Bonacquisti, 2003)   
 



Source Water
from Occoquan Reservoir

Rapid Mix

Flocculation

Sedimentation

Filtration
4 Dual Media Filters

Filter Rate 4.0 gpm/sf

Finished Reservoir Water

Distribution System

KmnO4
Carbon

Coagulant
Coagulant Aid
Lime

Cl2
Flouride
Lime
Filter Aid

Cl2
NH3
Lime

FCWA New Lorton Water Treatment Plant

(1 Vertical Turbine Mixer)

(4 Basins, Paddle Flocculators, at 32
MGD Retention Time = 22.5 minutes)

(4 Dual Layer Basins, 1.77 gpm/sf, at 32 MGD
Retention Time = 120 minutes)

(Anthracite – 12 inches
Filter Sand – 12 inches
Torpedo Sand – 6 inches
Graded Gravel – 12 inches
Leopold Underdrain
Backwash on Headloss,
Turbidity and Hours in Service)

(Capacity = 3.25 million gallons
shared with Old Lorton WTP)

Settling Pond

Settled Water Solids

Filter Wash Water

Supernatant discharges to Occoquan River by permit

Source Water
from Occoquan Reservoir

Static Mix
through inlet pipe

Flocculation

Sedimentation

Filtration
12 Horizontal Slow Treatment Units

Filter Rate 3.0 gpm/sf

Finished Reservoir Water

Distribution System

KmnO4
Carbon

Coagulant
Coagulant Aid
Lime

Cl2
Flouride

Cl2
NH3
Lime

FCWA Old Lorton Water Treatment Plant

(12 Horizontal Slow Treatment Units at 40
MGD Retention Time = 20.4 minutes)

(12 Horizontal Slow Treatment
Units, 0.37 gpm/sf, at 40 MGD
Retention Time = 195 minutes)

(Anthracite – 12 inches
Filter Sand – 12 inches
Torpedo Sand – 6 inches
Graded Gravel – 12 inches
Wheeler Underdrain
Backwash on Headloss,
Turbidity and Hours in Service)

(Capacity = 3.25 million gallons
shared with New Lorton WTP)

Settling Pond

Settled Water Solids

Filter Wash Water

Supernatant discharges to Occoquan River by permit

Source Water
from Occoquan Reservoir

Static or Rapid Mix

Flocculation

Sedimentation

Filtration
5 Upflow Sludge Blanket Treatment Units

Filter Rate 4.0 gpm/sf

Finished Reservoir Water

Distribution System

KmnO4
Carbon

Coagulant
Coagulant Aid
Lime

Cl2
Flouride

Cl2
NH3
Lime

FCWA Occoquan Water Treatment Plant

(1 In-line Mechanical Mixer)

(5 Upflow Sludge Blanket Treatment
Units, Hydrotreater Arm System, at 40
MGD Retention Time = 1.3 minutes)

(5 Upflow Sludge Blanket Treatment Units, 1.46
gpm/sf, at 40 MGD Retention Time = 89.4 minutes)

(Anthracite – 12 inches
Filter Sand – 12 inches
Torpedo Sand – 6 inches
Graded Gravel – 12 inches
Wheeler Underdrain
Backwash on Headloss,
Turbidity and Hours in Service)

(Capacity = 1.7 million gallons)Settling Pond

Settled Water Solids

Filter Wash Water
discharges to
Occoquan Reservoir
by permit

Supernatant discharges to Occoquan River by permit

Source Water
from Occoquan Reservoir

Rapid Mix

Flocculation

Sedimentation

Filtration
14 GAC Filters

Filter Rate 6.3 gpm/sf

Finished Reservoir Water

Distribution System

KmnO4
Carbon

Coagulant
Coagulant Aid
Lime

Cl2
Flouride
Ozone
Lime
Filter Aid

Cl2
NH3
NaOH

FCWA Griffith Water Treatment Plant (under construction)

(1 Primary Pump Diffusion System,
2 Secondary Pump Diffusion Systems)

(4 Basins, Vertical Hydrofoil Flocculators, at
126 MGD Retention Time = 33 minutes)

(4 Basins, 0.625 gpm/sf, at 126 MGD Retention
Time = 33 minutes)

(Granular Activiated Carbon – 72 inches
Filter Sand – 12 inches
Backwash Air Scour on Headloss,
Turbidity and Hours in Service)

(Capacity = 12 million gallons)Settling Pond

Settled Water Solids

Filter Wash Water

Supernatant discharges to Occoquan River by permit

avandenb
Figure 1-3. Fairfax County Water Authority Process Flow Diagrams (Source: FCWA)

avandenb
1-9



 1-10

Approximately 40% of UOSA’s daily discharge originates from outside the watershed, due 
to FCWA’s use of water from the Potomac River for distribution in the UOSA sewershed 
(Bonacquisti, 2003).  This interbasin transfer of water raises the safe yield of the reservoir, 
and allows the reservoir to serve as more than a supplementary water source during periods 
of especially high flows or drought, when high turbidity or critically low flow in the Potomac 
River precludes withdrawal from that source.  The value of the Occoquan reservoir as an 
alternate water supply was proven in March of 1993 when, after an oil spill on the Potomac, 
FCWA was able to meet its entire system demand by increasing production from the 
Occoquan to 90 mgd for several weeks.  This was possible because the FCWA system is 
almost completely interconnected between sources. (Bonacquisti, 1994) 
 
Raw water intake pipes are located at the dam at 110, 95, and 80 ft. above mean sea level 
(msl).  FCWA typically draws water from the 95 ft. elevation.  Following alum coagulation, 
flocculation, and settling, clarified water is conditioned with an anionic polymer, filtered, and 
chlorinated, as shown in the process flow diagram in Figure 1-3.  Reservoir water may also 
be treated with powdered activated carbon and/or potassium permanganate for taste and 
odor control as well as for the removal of trihalomethane (THM) precursor compounds.  
THM precursors are naturally-occurring dissolved organic carbon molecules that, upon 
chlorination, produce THMs.  THMs are a public health risk because they have been shown 
to cause cancer.   
 
After final pH adjustment, the water is chloraminated and orthophosphate corrosion 
inhibitor is added before distribution. (Bonacquisti, 2003)  The combined chlorine residual 
of the finished water is 2.5 to 3.0 mg/L, and the free chlorine residual is approximately 0.1 
mg/L (WEF and AWWA, 1998).  
 
In addition to serving as a raw drinking water source, the static head provided by the 
Occoquan Dam makes possible the generation of an average of 11 million kWh of 
hydroelectric power annually, depending on the reservoir water level.  This power is used 
on-site by FCWA. (Petrovitch, 2003) 
 
Algal growth in the Occoquan is problematic for FCWA as a water supplier because algae, 
both alive and dead, may be significant sources of THM precursors.  To control phosphorus 
release and thereby reduce the frequency of algal blooms, FCWA employs a hypolimnetic 
aeration system in the deepest part of the reservoir, near the dam.  FCWA also applies 
copper sulfate in response to the identification of cyanobacteria in surface water, which 
tends to occur in the summer and early fall (Bonacquisti, 2003).  
 
In anticipation of the implementation of the Stage II Disinfection Byproducts Rule  (Section 
1412(b)(2)(C) of the Safe Drinking Water Act), a state-of-the-art facility, the Fred. P. Griffith 
Water Treatment Plant, is currently being built to replace three older plants.  The new facility 
will employ ozonation and biofiltration to remove disinfection byproduct precursor 
compounds, thereby reducing the potential for formation of harmful THMs. (Bonacquisti, 
2003) 
 



 1-11

Current Water Quality Conditions 
 

FCWA and UOSA are unique and essential components of the reservoir management 
system, and cooperate closely to keep the indirect surface water reuse system intact and 
operational.  However, despite significant achievements in pollution reduction in the 
Occoquan Reservoir over the last thirty years, the reservoir remains a eutrophic waterbody.  
This limnological assessment will analyze reservoir and watershed monitoring data, explain 
current trends in water quality, and review the methods used to maintain the reservoir as a 
source of high quality drinking water. 
 
 



 2-1

Chapter 2. LITERATURE REVIEW 
 

Limnology 
 

Limnology is the study of freshwater, and is an interdisciplinary science involving aspects of 
biology, chemistry, physics, ecology, meteorology, hydrology, geography, geology, and 
statistics (Osgood, 2001).  Limnology may be categorized as either descriptive or 
experimental.  Historically, the bulk of limnological research has consisted of developing 
inventories of physical, chemical, and biological components of lakes and watersheds, 
followed by assessments of the relationships between these ecosystem components.  This 
descriptive approach has often resulted in the discernment of trends, causes, and effects, 
which promote understanding of overall waterbody conditions.  Manipulation of 
limnological components with specific water condition goals is the art of experimental 
limnology, and on a large scale, includes the field of water quality management. (Wagner, 
2001) 

 
Reservoir Water Quality 

 
Limnological study of the Occoquan Reservoir has supported the development of successful 
management strategies to reduce the effects of eutrophication on this vital waterbody.  The 
subsequent sections will summarize the “state of knowledge” on eutrophication of 
reservoirs, and describe causes, assessment, and control. 
 
Eutrophication is a natural process that can be accelerated by high concentrations of 
essential dissolved nutrients such as nitrogen and phosphorus in a waterbody.  
Eutrophication is undesirable because it leads to deterioration of water quality and 
significant economic repercussions.  Water supplies that are eutrophic tend to have higher 
treatment costs, more user complaints about taste and odor, and potential health hazards 
due to the presence of toxins produced by some species of algae.  In addition, upon 
chlorination, algal extracellular metabolites in drinking water can produce disinfection by-
products, and consequent human health risks. (Cooke et al., 2001) 
 
Eutrophication is a fairly common problem in impounded waters.  Due to their location and 
watershed characteristics, some reservoirs are inherently eutrophic, and have little potential 
for improvement in water quality.  Other reservoirs have become eutrophic because of a 
recent history of runoff from agricultural activities, urbanization, or wastewater discharge, 
and may be managed for better water quality. (Cooke et al., 2001)  The Occoquan belongs to 
the first group of reservoirs in that it would likely be eutrophic under any management 
scenario, but it has some characteristics of the latter case in that the enrichment rate has 
been accelerated by anthropogenic activity.  Some of the contributing factors to Occoquan 
water quality, such as morphology, location, and nutrient sources, are detailed below. 
 
Reservoir Morphology  
Built to supply water, generate energy, control flooding, provide supplemental flow, or for 
navigation or recreational purposes, reservoirs are distinctly different from lakes and streams 
in many ways.  Reservoirs tend to have longitudinal profiles with a maximum depth at one 
end (sometimes referred to as a “half lake”).  Cooke et al. (2001) described what is known as 
a run-of-the-river reservoir, one of three primary reservoir types, which is constructed in the 